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Section 1: Overview
1.1 Test Summary

The samples were assessed against the tests detailed in section 3 under the requirements of the
following specifications:

Specifications

CFR47 Part 15.247
RSS-247 Issue 2: Feb 2017
RSS-Gen Issue 5: Apr 2018
LP0002 (2018-01-10)

Page No: 5 of 104

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.
Cisco Systems, Inc. Company Confidential



CISCO

Radio Test Report No: EDCS - 15596102

Section 2: Assessment Information

2.1 General

This report contains an assessment of an apparatus against Radio Standards based upon tests carried out on the
samples submitted. The testing was performed by and for the use of Cisco systems Inc:

With regard to this assessment, the following points should be noted:
a) The results contained in this report relate only to the items tested and were obtained in the period between

the date of the initial assessment and the date of issue of the report. Manufactured products will not
necessarily give identical results due to production and measurement tolerances.

b) The apparatus was set up and exercised using the configuration and modes of operation defined in this
report only.
C) Where relevant, the apparatus was only assessed using the susceptibility criteria defined in this report and

the Test Assessment Plan (TAP).
d) All testing was performed under the following environmental conditions:

Temperature 15°C to 35°C (54°F to 95°F)
Atmospheric Pressure  860mbar to 1060mbar (25.4" to 31.3")
Humidity 10% to 75*%

1.All AC testing was performed at one or more of the following supply voltages:
110V 60 Hz (+/-20%)

2.2 Units of Measurement

The units of measurements defined in the appendices are reported in specific terms, which are test
dependent. Where radiated measurements are concerned these are defined at a particular distance. Basic
voltage measurements are defined in units of [dBuV]

As an example, the basic calculation for all measurements is as follows:

Emission level [dBuV] = Indicated voltage level [dBuV] + Cable Loss [dB] + Other correction
factors [dB]

The combinations of correction factors are dependent upon the exact test configurations [see test
equipment lists for further details] and may include:-

Antenna Factors, Pre Amplifier Gain, LISN Loss, Pulse Limiter Loss and Filter Insertion Loss..
Note: to convert the results from dBuV/m to uV/m use the following formula:-
Level in uV/m = Common Antilogarithm [(X dBuV/m)/20] = Y uV/m
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Measurement Uncertainty Values

voltage and power measurements +2dB
conducted EIRP measurements +1.4dB
radiated measurements +3.2dB
frequency measurements +2.410-7

temperature measurements + 0.54°,

humidity measurements +2.3%

DC and low frequency measurements | + 2.5%.

Where relevant measurement uncertainty levels have been estimated for tests performed on the apparatus. This

uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence level using a
coverage factor of k=2.

Radiated emissions (expanded uncertainty, confidence interval 95%)

30 MHz - 300 MHz +/- 3.8 dB
300 MHz - 1000 MHz +/- 4.3 dB
1 GHz - 10 GHz +/- 4.0 dB
10 GHz - 18GHz +/- 8.2 dB
18GHz - 26.5GHz +/-4.1dB
26.5GHz - 40GHz +/- 3.9 dB

Conducted emissions (expanded uncertainty, confidence interval 95%)
30 MHz — 40GHz +/- 0.38 dB

A product is considered to comply with a requirement if the nominal measured value is below the limit line.
The product is considered to not be in compliance in case the nominal measured value is above the limit line.

This report must not be reproduced except in full, without written approval of Cisco Systems.
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2.3 Date of testing (initial sample receipt date to last date of testing)
10-OCT-2018 to 12-DEC-2018

2.4 Report Issue Date

Cisco uses an electronic system to issue, store and control the revision of test reports. This system is called the
Engineering Document Control System (EDCS). The actual report issue date is embedded into the original file on
EDCS. Any copies of this report, either electronic or paper, that are not on EDCS must be considered uncontrolled

2.5 Testing facilities
This assessment was performed by:

Headquarters

Cisco Systems, Inc.

170 West Tasman Drive
San Jose, CA 95134
USA

Testing Laboratory

Cisco Systems, Inc.

125 West Tasman Drive (Building P)
San Jose, CA 95134

USA

Registration Numbers for ISED (Innovation, Science and Economic Development Canada)

Cisco System Site Address Site Identifier
Building P, 10m Chamber 125 West Tasman Dr Company #: 2461N-2
San Jose, CA 95134

United States
Building P, 5m Chamber 125 West Tasman Dr Company #: 2461N-1
San Jose, CA 95134

United States
Building I, 5m Chamber 285 W. Tasman Drive Company #: 2461M-1
San Jose, California 95134

United States
Building 7, 5m Chamber 425 E. Tasman Drive Company #: 2461N-3
San Jose, California 95134

United States

Test Engineers

Julian Land
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2.6 Equipment Assessed (EUT)

C9115AXI-B, C9115AXI-A, C9115AXI-T

2.7 EUT Description

The C9115AXI is a next generation access point. The dual band 2.4GHz and 5GHz WIFI radio supports
the next generation WIFI protocol of 802.11ax and is backwards compatible with 802.11a, b, g, n, ac. The

access point features 4 internal antennas and operates in a 4x4 configuration in both the 2.4GHz and
5GHz bands.

The following antennas are supported by this product series.
The data included in this report represent the worst-case data for all antennas.

Antenna
Gain
Frequency Part Number Antenna Type (dBi)
2.4GHz /| 5GHz (A antenna port) Dual Band Omnidirectional 23/4.1
2.4GHz /| 5GHz (B antenna port) Dual Band Omnidirectional 26/4.1
2.4GHz / 5GHz (C antenna port) Dual Band Omnidirectional 22/4.1
2.4GHz / 5GHz (D antenna port) Dual Band Omnidirectional 24/4.1
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Section 3: Result Summary

3.1

Results Summary Table

3.1.1 Radio Port Results

CISCO

LP0002 (2018-
01-10) (3.10.1.5)
2.8

spread spectrum or digitally modulated device is operating, the RF
power that is produced shall be at least 20 dB below that in the

100 kHz bandwidth within the band that contains the highest level of
the desired power, based on either an RF conducted or a radiated

Basic Standard | Technical Requirements / Details Result
FCC 15.247 6dB Bandwidth Pass
RSS-247 Systems using digital modulation techniques may operate in the 2400-
LP0002 (2018- 2483.5MHz band. The minimum 6dB bandwidth shall be at least 500
01-10) (3.10.1.6) | kHz
2)A)
FCC 15.247 99% & 26 dB Bandwidth: Pass
RSS-247 The 99% occupied bandwidth is the frequency bandwidth such that,
below its lower and above its upper frequency limits, the mean powers
are each equal to 0.5% of the total mean power of the given emission.
There is no limit for 99% OBW.
The 26 dB emission is the width of the emission that is constrained by
the frequencies associated with the two outermost amplitude points
(upper and lower frequencies) that are attenuated by 26 dB relative to the
maximum level measured in the fundamental emission.
FCC 15.247 Output Power: Pass
RSS-247 15.247 The maximum conducted output power of the intentional radiator
LP0002 (2018- for systems using digital modulation in the 2400-2483.5 MHz band shall
01-10) (3.10.1.2) | not exceed 1 Watt (30dBm). If transmitting antennas of directional gain
Q) © greater than 6 dBi are used, the maximum conducted output power shall
be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.
RSS-247 For DTSs employing digital modulation techniques operating
in the band 2400-2483.5 MHz, the maximum peak conducted output
power shall not exceed 1W. Except as provided in Section 5.4(e), the
e.i.r.p. shall not exceed 4 W.
FCC 15.247 Power Spectral Density Pass
RSS-247 For digitally modulated systems, the power spectral density conducted
LP0002 (2018- from the intentional radiator to the antenna shall not be greater than 8
01-10) (3.10.1.6) | dBmin any 3 kHz band during any time interval of continuous
(2) (B) transmission.
FCC 15.247 Conducted Spurious Emissions / Band-Edge: Pass
RSS-247 In any 100 kHz bandwidth outside the frequency band in which the
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CISCO

measurement, provided that the transmitter demonstrates compliance
with the peak conducted power limits. If the transmitter complies
with the conducted power limits based on the use of root-mean-
square averaging over a time interval, as permitted under section
5.4(d), the attenuation required shall be 30 dB instead of 20 dB.
Attenuation below the general field strength limits specified in RSS-
Gen is not required.

FCC 15.247
RSS-247

FCC 15.205
RSS-Gen Issue 5

Restricted band:

Unwanted emissions falling within the restricted bands, as defined in
FCC 15.205 (a) and RSS-Gen 8.10 must also comply with the radiated
emission limits specified in FCC 15.209 (a) and RSS-Gen 8.9

Pass
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3.1.2 Radiated Emissions (General requirements)

CISCO

Basic Standard | Technical Requirements / Details Result
FCC 15.209 TX Spurious Emissions: Except as provided elsewhere in this subpart,
RSS-Gen Issue | the emissions from an intentional radiator shall not exceed the field Pass
5 strength levels specified in the filed strength limits table in this section.
LP0002 (2018- | Unwanted emissions falling within the restricted bands, as defined in
01-10) FCC 15.205 (a) and RSS-Gen 8.10 must also comply with the radiated
(3101528 | omission limits specified in FCC 15.209 (a) and RSS-Gen 8.9
RSS-Gen Issue | RX Spurious Emissions: Pass
5 RSS-Gen 7.3 Radiated emission measurements shall be performed with
LP0002 (2018- | the receiver antenna connected to the receiver
01-10) antenna ports. The search for spurious emissions shall be from the
(3.10.1.5) 2.8 lowest frequency internally generated
or used in the receiver (e.g. local oscillator, intermediate or carrier
frequency), or 30 MHz, whichever is
higher, to at least five times the highest tunable or local oscillator
frequency, whichever is higher,
without exceeding 40 GHz.
Spurious emissions from receivers shall not exceed the radiated
emissions limits shown in table 3
FCC 15.207 AC conducted Emissions: Except when the requirements applicable to | N/A
RSS-Gen Issue | a given device state otherwise, for any radio apparatus equipped to (Unit
5 operate from the public utility AC power supply, either directly or only
LPO002 (2018- | indirectly (such as with a battery charger), the radio frequency voltage powered
01-10) 2.3 of emissions conducted back onto the AC power lines in by DC
the frequency range of 0.15 MHz to 30 MHz shall not exceed the limits | power i.e.
shown in the table in these sections. The more stringent limit appliesat | POE)

the frequency range boundaries.
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Section 4: Sample Details

Note: Each sample was evaluated to ensure that its condition was suitable to be used as a test sample prior to the
commencement of testing.

4.1  Sample Details

Sample | Equipment Manufacturer | Hardware | Firmware Rev. Software Serial Number
No. Details Rev. Rev.
Cisco
S01 C9115AXI 07 (P2C) 8.9.1.73 FOC22204U51
Systems, Inc.
Catalyst 3850 Cisco 1.2 (cat3k_caa-
S02 48 POE+ Systems, Inc. MO universalko) 03.03.03SE | FOC18218BFL
AP Image:
8.8.1.10
Cisco (Compiled
S03 C9115AXI 07 (P2C) 17.10 RC25.11 FOC22204U4T
Systems, Inc. Sep 25
09:42:55
PDT 2018)
AIR- Cisco C154566630000
S04 PWRINJ6 Systems, Inc. Vo1 NIA NIA 00625
4.2  System Details
System # Description Samples
1 EUT and Power Supply (Conducted Tests) S01, S02
2 EUT and Power Supply (Radiated Tests) S03, S04
4.3 Mode of Operation Details
Mode# Description Comments

1 GFSK Receive and Idle
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Section 5: Radio Port Results

5.1 Duty Cycle

5.1.1 Duty Cycle Test Requirement

From KDB 558074, Section 6
6.0 Duty cycle, transmission duration and maximum power control level

Preferably, all measurements of maximum conducted (average) output power will be performed
with the EUT transmitting continuously (i.e., with a duty cycle of greater than or equal to 98%).
When continuous operation cannot be realized, then the use of sweep triggering/signal gating
techniques can be utilized to ensure that measurements are made only during transmissions at
the maximum power control level. ... When continuous transmission cannot be achieved and
sweep triggering/signal gating cannot be implemented, alternate procedures are provided that
can be used to measure the average power; however, they will require an additional
measurement of the transmitter duty cycle. Within this guidance document, the duty cycle refers
to the fraction of time over which the transmitter is on and is transmitting at its maximum power
control level. The duty cycle is considered to be constant if variations are less than + 2 percent,
otherwise the duty cycle is considered to be non-constant.
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5.1.2 Duty Cycle Test Method
From KDB 558074, Section 6:

The zero-span mode on a spectrum analyzer or EMI receiver if the response time and spacing
between bins on the sweep are sufficient to permit accurate measurements of the on and off
times of the transmitted signal. Set the center frequency of the instrument to the center frequency
of the transmission. Set RBW = OBW if possible; otherwise, set RBW to the largest available
value. Set VBW = RBW. Set detector = peak or average. The zero-span measurement method
shall not be used unless both RBW and VBW are > 50/T and the number of sweep points across
duration T exceeds 100. (For example, if VBW and/or RBW are limited to 3 MHz, then the zero-
span method of measuring duty cycle shall not be used if T < 16.7 microseconds.)
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5.1.3 Duty Cycle Test Information

Samples, Systems, and Modes

CISCO

System . System under Support
Description Samples .

Number test equipment

L EUT sS01 1 O

Support S02 [l 1

Tested By: Date of testing:

Julian Land December 12, 2018

Test Result: Pass

Test Equipment
See Appendix A for list of test equipment
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5.1.4 Duty Cycle Data Table

Duty Cycle table and screen captures are shown below for power/psd modes.

Mode

Duty Cycle (%)

Correction Factor (dB)

GFSK

100

0
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5.1.5 Duty Cycle Data Screenshots

GFSK 2402MHz, 1Mbps

Aygibertl Sqrteuns Anabyzor - Swepl Sk
T

Center Freq 2.402000000 GHz e Avg Typs: LogPur L L
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5.2 6dB Bandwidth
5.2.1 6dB Bandwidth Test Requirement

For the FCC / LP0002 (2018-01-10) (3.10.1.6) (2) (A):
15.247 (2)

Systems using digital modulation techniques may operate in the 902—928 MHz, 2400-2483.5
MHz, and 5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

For Industry Canada:
RSS-247 5.2 (a)

5.2 Digital transmission systems
DTSs include systems that employ digital modulation techniques resulting in spectral
characteristics similar to direct sequence systems. The following applies to the bands 902-928

MHz and 2400-2483.5 MHz:
a) The minimum 6 dB bandwidth shall be 500 kHz.
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5.2.2 6dB Bandwidth Test Procedure

Ref. KDB 558074 D01 DTS Meas. Guidance v04, 8.2 Option 2
ANSI C63.10: 2013

6dB BW

Test Procedure

1. Set the radio in the continuous transmitting mode.

2. Allow the trace to stabilize.

3. Setting the x-dB bandwidth mode to -6dB within the measurement set up function.

4. Select the automatic OBW measurement function of an instrument to perform bandwidth
measurement.

5. Capture graphs and record pertinent measurement data.

Ref. KDB 558074 D01 DTS Meas. Guidance v04, 8.2 Option 2
ANSI C63.10: 2013 section 11.8.2 Option 2
6dB BW
Test parameters
8.0 DTS bandwidth

One of the following procedures may be used to determine the modulated DTS bandwidih.
8.1 Option 1

a) Set RBW =100 kHz.

b) Set the video bandwidth (VBW) = 3 x RBW.

¢) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f)  Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated with
the two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB
relative to the maximum level measured n the fundamental emission.

8.2 Option 2

The automatic bandwidth measurement capability of an mstrument may be emploved using the X dB
bandwidth mode with X set to 6 dB, if the functionality described above (7.e., RBW = 100 kHz, VBW >
3 x RBW. peak detector with maximum hold) is implemented by the instrumentation function. When
using this capability, care shall be taken so that the bandwidth measurement is not influenced by any
mtermediate power nulls in the fundamental emission that might be = 6 dB.
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5.2.3 6dB Bandwidth Test Information

CISCO

Tested By:
Julian Land

Date of testing:
December 12, 2018

Test Result: Pass

Test Equipment
See Appendix A for list of test equipment

Samples, Systems, and Modes

System - System under Support
y Description Samples Y p.p
Number test equipment
. EUT so1 ¥i| |
Support S02 O 1
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5.2.4 6dB Bandwidth Data Table

Frequency 6dB BW | Limit | Margin
(MHz) Mode Data Rate (Mbps) (MHz) (kHz) | (MH2)
2402 GFSK 1 1.079 >500 | 0.579
2426 GFSK 1 1.078 >500 | 0.578
2480 GFSK 1 1.076 >500 | 0.576
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5.2.5 6dB Bandwidth Screenshots

CISCO
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5.3 Occupied Bandwidth

5.3.1 Occupied Bandwidth Test Requirement

The 99% occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper
frequency limits, the mean powers are each equal to 0.5% of the total mean power of the given emission.
There is no limit for 99% OBW.

The 26 dB emission is the width of the emission that is constrained by the frequencies associated with the

two outermost amplitude points (upper and lower frequencies) that are attenuated by 26 dB relative to the
maximum level measured in the fundamental emission.
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5.3.2 Occupied Bandwidth Test Method

Ref. ANSI C63.10: 2013

26 BW & 99% BW

Test Procedure

1. Set the radio in the continuous transmitting mode.

2. Allow the trace to stabilize.

3. Setting the x-dB bandwidth mode to -26dB & OBW to 99% within the measurement set
up function.

4. Select the automatic OBW measurement function of an instrument to perform bandwidth
measurement.

5. Capture graphs and record pertinent measurement data.

Ref. ANSI C63.10: 2013 section 6.9.3
26 BW & 99% BW
Test parameters

6.9.3 Occupied bandwidth—power bandwidth (99%) measurement procedure

The occupied bandwidrh is the frequency bandwidth such that. below its lower and above its upper
frequency lmuts. the mean powers are each equal to 0.5% of the total mean power of the given enussion.
The following procedure shall be used for measuring 99% power bandwidth:

a} The mstrument center frequency is set to the nominal EUT channel center frequency. The
frequency span for the spectrum analvzer shall be between 1.5 times and 5.0 times the OBW.,

b)  The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW.
and VBW shall be approximately three times the RBW. unless otherwise specified by the
applicable requirement.

¢} Set the reference level of the instrument as required. keeping the signal from exceeding the
maximum mput mixer level for linear operation. In general. the peak of the spectral envelope
shall be more than [10 log (OBW/RBW)] below the reference level. Specific guidance is given
in4.1.5.2.

d)  Step a) through step ¢} might require iteration to adjust within the specified range.

e} Video averaging is not permitted. Where practical, a sample detection and single sweep mode
shall be used. Otherwise. peak detection and max hold mode (until the trace stabilizes) shall be
used.

f)  Use the 99% power bandwidth function of the instrument (if available) and report the measured
bandwidth,

g} If the instrument does not have a 99% power bandwidth function. then the trace data points are

recovered and directly sumuned in linear power terms. The recovered amplitude data ponts.
beginning at the lowest frequency. are placed in a running sum until 0.5% of the total is reached:
that frequency is recorded as the lower frequency. The process is repeated until 99.5% of the
total is reached: that frequency is recorded as the upper frequency. The 99% power bandwidth is
the difference between these two frequencies.

h) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument
display: the plot axes and the scale units per division shall be clearly labeled, Tabular data may
be reported in addition to the plot(s).
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5.3.2 Occupied Bandwidth Test Information

CISCO

Tested By: Date of testing:
Julian Land December 12, 2018

Test Result: Pass

Test Equipment
See Appendix A for list of test equipment

Samples, Systems, and Modes

System - System under Support
y Description Samples ¥ p.p
Number test equipment
L EUT so01 1 ]
Support S02 [l 1
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CISCO

5.3.4 Occupied Bandwidth Data Table

Frequency Data Rate | 26dB BW | 99% BW
(MH2z) Mode (Mbps) (MHz) (MH2z)
2402 GFSK 1 1.294 1.057
2426 GFSK 1 1.295 1.065
2480 GFSK 1 1.305 1.057
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5.3.5 Occupied Bandwidth Screenshots

CISCO
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5.4 Maximum Conducted Output Power
5.4.1 Maximum Conducted Output Power Test Requirement
FCC, 15.247:

(b) The maximum peak conducted output power of the intentional radiator shall not exceed the
following: (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands: 1 Watt. As an alternative to a peak power measurement, compliance with
the one Watt limit can be based on a measurement of the maximum conducted output power.
Maximum Conducted Output Power is defined as the total transmit power delivered to all
antennas and antenna elements averaged across all symbols in the signaling alphabet when the
transmitter is operating at its maximum power control level. Power must be summed across all
antennas and antenna elements. The average must not include any time intervals during which
the transmitter is off or is transmitting at a reduced power level. If multiple modes of operation are
possible (e.g., alternative modulation methods), the maximum conducted output power is the
highest total transmit power occurring in any mode.

(4) The conducted output power limit specified in paragraph (b) of this section is based on the use
of antennas with directional gains that do not exceed 6dBi. Except as shown in paragraph (c) of
this section, if transmitting antennas of directional gain greater than 6dBi are used, the conducted
output power from the intentional radiator shall be reduced below the stated values in paragraphs
(b)(1), (b)(2), and (b)(3) of this section, as appropriate, by the amount in dB that the directional
gain of the antenna exceeds 6dBi.

Industry Canada, RSS-247:
5.4 Transmitter output power and equivalent isotropically radiated power (e.i.r.p.)
requirements

d) For DTSs employing digital modulation techniques operating in the bands 902-928 MHz and
2400-2483.5 MHz, the maximum peak conducted output power shall not exceed 1W. The e.i.r.p.
shall not exceed 4 W, except as provided in section 5.4(e).

As an alternative to a peak power measurement, compliance can be based on a measurement of
the maximum conducted output power. The maximum conducted output power is the total
transmit power delivered to all antennas and antenna elements, averaged across all symbols in
the signalling alphabet when the transmitter is operating at its maximum power control level.
Power must be summed across all antennas and antenna elements. The average must not
include any time intervals during which the transmitter is off or transmitting at a reduced power
level. If multiple modes of operation are implemented, the maximum conducted output power is
the highest total transmit power occurring in any mode.
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5.4.2 Maximum Conducted Output Power Test Method

Ref. KDB 558074 D01 DTS Meas. Guidance v04
ANSI C63.10: 2013

Maximum Conducted Output power
Test Procedure

1. Set the radio in the continuous transmitting mode at full power

2. Compute power by integrating the spectrum across the EBW (or alternatively entire 99%
OBW) of the signal using the instrument’s band power measurement function. The
integration shall be performed using the spectrum analyzer band-power measurement
function with band limits set equal to the EBW or the OBW band edges.

3. Capture graphs and record pertinent measurement data.

Ref. 558074 D01 DTS Meas. Guidance v04, section 9.2.2.4 Method AVGSA-2
ANSI C63.10: 2013, section 11.9.2.2.4 Method AVGSA-2

Maximum Conducted Output power
Test parameters

a)
b)
c)
d)

e)

k)

9.2.2.4 Method AVGSA-2 (trace averaging across on and off times of the EUT transmissions.

followed by duty cycle correction)

Measure the duty cycle. x. of the transmitter output signal as described in 6.0.

Set span to at least 1.5 times the OBW.

Set RBW = 1-5% of the OBW. not to exceed 1 MHz.

Set VBW = 3 x RBW.

Number of points in sweep = 2 x span / RBW. (This gives bin-to-bin spacing = RBW/2. so that
narrowband signals are not lost between frequency bins.)

Sweep time = auto.

Detector = RMS (i.e.. power averaging). if available. Otherwise. use sample detector mode.

Do not use sweep triggering. Allow the sweep to “free run™.

Trace average at least 100 traces in power averaging (i.e., RMS) mode: however. the number of
traces to be averaged shall be increased above 100 as needed such that the average accurately
represents the true average over the on and off periods of the transmitter.

Compute power by integrating the spectrum across the OBW of the signal using the mstrument’s
band power measurement function with band limits set equal to the OBW band edges. If the
instrument does not have a band power function. sum the spectrum levels (in power units) at
intervals equal to the RBW extending across the entire OBW of the spectrum.

Add 10 log (1/x). where x is the duty cycle. to the measured power in order to compute the
average power during the actual transmission times (because the measurement represents an
average over both the on and off times of the transmission). For example. add 10 log (1/0.25) =6
dB if the duty cycle is 25 %.

The “measure-and-sum technique” is used for measuring in-band transmit power of a device. In the
measure-and-sum approach, the conducted emission level is measured at each antenna port. The
measured results at the various antenna ports are then summed mathematically to determine the total
emission level from the device. Summing is performed in linear power units. (See ANSI C63.10 section

14.3 for Guidance)
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5.4.3 Maximum Conducted Output Power Test Information

Samples, Systems, and Modes

flﬁsrr:in;r Description Samples tSeySsttem under ::Eii?r::ent
L EUT so01 V1 |
Support S02 O i
Tested By: Date of testing:
Julian Land December 12, 2018

Test Result: Pass

Test Equipment
See Appendix A for list of test equipment
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5.4.4 Maximum Conducted Output Power Data Table
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5.4.5 Maximum Conducted Output Power Screenshots

dugilert Spartrm destyrer - { Sanvel Poeer
8 -
Center Freq 2.402000000 GHz

5]

Ref Offset 1 dB
Rl 20.00 dBm

[Center 2402 GHz
[FRes BW 24 kHz

Channel Power

5.26 dBm 1 1.2%4 MHz

Maximum Conducted Output Power, 2402MHz, GFSK, 1Mbps

Cantar Frag: 2402000000 OH:

HIF G 4 BAsa

Radhs Ttd Mass
g Fras Run
£ Radks Device: BTS

Span 5 MHz

#VEW T35 kHz Sweop 26.16 ms

Power Spectral Density

-55.86 dBm /Hz

dgilerst Spectram Arabyrer - Chanmesl Poses

Euntur Frog 2.426000000 GHz

Ref Offest 1 48
Ref 20,00 dBm

[center 2.426 GHI
Res BW 24 kHz

Channel Power

5.09 dBm /1.295 MHz

Maximum Conducted Output Power, 2426MHz, GFSK, 1Mbps

Cander Frag: 2420000000 G
i e Trig- Free Run
WO Comin Laowt ARmen: 10 48

Fadig Std: Mame
AvgiHold: 100M00
Fiadis Davies: BTS

Center Freq
TAZROO0000 GHz

Span 5 MHz

EVEW T35 kHz Sweep 28.16 ms

Power Spectral Density

-56.03 dBm /Hz

Page No: 35 of 104

CISCO

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.

Cisco Systems, Inc. Company Confidential



CISCO

Radio Test Report No: EDCS - 15596102

Maximum Conducted Output Power, 2480MHz, GFSK, 1Mbps
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5.5 Power Spectral Density
5.5.1 Power Spectral Density Test Requirement

15.247 (e) / RSS-247 5.2 (b) / LP0002 (2018-01-10) (3.10.1.6) (2) (B):
5.2 Digital transmission systems

DTSs include systems that employ digital modulation techniques resulting in spectral
characteristics similar to direct sequence systems. The following applies to the bands 902-
928 MHz and 2400-2483.5 MHz:

b) The transmitter power spectral density conducted from the transmitter to the antenna shall
not be greater than 8 dBm in any 3 kHz band during any time interval of continuous
transmission. This power spectral density shall be determined in accordance with the
provisions of section 5.4(d), (i.e. the power spectral density shall be determined using the
same method as is used to determine the conducted output power).
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5.5.2 Power Spectral Density Test Method

Ref. KDB 558074 DO1 DTS Meas. Guidance v04
ANSI C63.10: 2013

Power Spectral Density
Test Procedure

1. Set the radio in the continuous transmitting mode at full power
2.Configure Spectrum analyzer as per test parameters below and Peak search marker
3. Capture graphs and record pertinent measurement data.

Ref. 558074 D01 DTS Meas. Guidance v04, section 10.2 Peak PSD
ANSI C63.10: 2013, section 11.10.2 Peak PSD

Power Spectral Density
Test parameters

a)
b)

c)

10.2 Method PKPSD (peak PSD)

This procedure shall be used if maximum peak conducted output power was used to demonstrate
compliance, and is optional if the maximum conducted (average) output power was used to demonstrate
compliance.

Set analyzer cenfer frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS bandwidth.

Sef the RBW to: 3 kHz<RBW <100 kHz.

Set the VBW > 3 x RBW.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum amplitude level within the RBW.
If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

The “Measure and add 10 log(N) dB technique”, where N is the number of outputs, is used for measuring
in-band Power Spectral Density. With this technique, spectrum measurements are performed at each
output of the device, and the quantity 10 log(4) (or 6dB) is added to the worst case spectrum value before
comparing to the emission limit. (See ANSI C63.10 section 14.3.2.3)
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5.5.3 Power Spectral Density Test Information

CISCO

Tested By:
Julian Land

Date of testing:
December 12, 2018

Test Result: Pass

Test Equipment

See Appendix A for list of test equipment

Samples, Systems, and Modes

Syst Syst d S t
ystem Description Samples ystem under up.por
Number test equipment
L EUT So1 V1 O
Support S02 O i
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5.5.4 Power Spectral Density Data Table
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5.5.5 Power Spectral Density Screenshots
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Power Spectral Density, 2480, GFSK, 1Mbps
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5.6 Conducted Spurious Emissions
5.6.1 Conducted Spurious Emissions Test Requirement

15.205 / RSS-Gen Issue 5/ LP0002 (2018-01-10) (3.10.1.5) (2.8)
Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a) and RSS-
GEN section 8.10, must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)) and RSS-Gen Issue 5 section 8.9

RSS-Gen Issue 5 Section 8.9
Except where otherwise indicated in the applicable RSS, radiated emissions shall comply with the
field strength limits shown in table 5 and table 6. Additionally, the level of any transmitter
unwanted emission shall not exceed the level of the transmitter’s fundamental emission.

RSS-Gen Issue 5 Section 8.10
(b)
Unwanted emissions that fall into restricted frequency bands listed in table 7 shall comply with the
limits specified in table 5 and table 6.
(©)
Unwanted emissions that do not fall within the restricted frequency bands listed in table 7 shall
comply either with the limits specified in the applicable RSS or with those specified in table 5 and
table 6.
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5.6.2 Conducted Spurious Emissions Test Method

Ref. KDB 558074 D01 DTS Meas. Guidance v04

ANSI C63.10: 2013
Conducted Spurious Emissions
Test Procedure
1. Connect the antenna port(s) to the spectrum analyzer input.
2. Place the radio in continuous transmit mode
3. Configure Spectrum analyzer as per test parameters below (be sure to enter all losses between
the transmitter output and the spectrum analyzer).
4. Use the marker function to determine the maximum spurs amplitude level.
5. The “measure-and-sum technique” is used for measuring in-band transmit power of a device.
In the measure-and-sum approach, the conducted emission level is measured at each antenna
port. The measured results at the various antenna ports are then summed mathematically to
determine the total emission level from the device. Summing is performed in linear power units.
The worst case output is recorded. (see ANSI C63.10 2013 section 14.3.2.2)
6. Capture graphs and record pertinent measurement data.

Ref. 558074 D01 DTS Meas. Guidance v04 section 11.1b, 11.2-3, 12.2.4 & 12.2.5.3
ANSI C63.10: 2013 section 11.10.3 & 11.12.2.4 & 11.12.2.5.3

Conducted Spurious Emissions

Test parameters

Span = 30 MHz-18GHz / 18GHz —Tenth Harmonic

RBW =1 MHz

VBW >3 x RBW for Peak, 1kHz for Average

Sweep = Auto couple

Detector = Peak

Trace = Max Hold.

KDB 558074 D01 DTS Meas. Guidance v04 section 12.2.2 © add the max antenna gain + ground
reflection factor (4.7 dB for frequencies between 30 MHz and 1000 MHz, and O dB for frequencies > 1000
MHz).
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5.6.3 Conducted Spurious Emissions Test Information

Samples, Systems, and Modes

System L System under Support
Description Samples .

Number test equipment

L EUT So01 1 O

Support S02 [l 1

Tested By: Date of testing:

Julian Land December 12, 2018

Test Result: Pass

Test Equipment
See Appendix A for list of test equipment

Page No: 45 of 104

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.
Cisco Systems, Inc. Company Confidential



CISCO

Radio Test Report No: EDCS - 15596102

5.6.4 Conducted Spurious Emissions Data Table - Average
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5 1§ x o = S g — o E = o
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9] m = m IS
s x| 2| 88| 8= | & 8= 5 2
S
5 GFSK, 1Mbps 1 5 3 -76.48 -73.48 -41.25 32.23
©
% GFSK, 1Mbps 1 5 8 -75.45 -72.45 -41.25 31.20
3
g GFSK, 1Mbps 1 5 3 -75.50 -72.50 -41.25 31.25
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5.6.5 Conducted Spurious Average Screenshots 1GHz-12GHz
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Conducted Spurious Average, 2480, GFSK, 1Mbps
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5.6.6 Conducted Spurious Average Screenshots 12GHz-26GHz

Plots representative of all modes

Conducted Spurious Average 12GHz-26GHz index power 5dBm
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5.6.7 Conducted Spurious Emissions Data Table — Peak
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S
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E GFSK, 1Mbps 1 5 3 -65.35 -62.35 -21.25 41.10
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5.6.8 Conducted Spurious Peak Screenshots 1GHz — 12GHz
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Conducted Spurious Average, 2480, GFSK, 1Mbps
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5.6.9 Conducted Spurious Peak Screenshots 12GHz-26GHz

Plots representative of all modes

Conducted Spurious Peak 12GHz-26GHz index power 5dBm
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5.7 Conducted Band Edge
5.7.1 Conducted Band Edge Test Requirement

15.247 / LP0002 (2018-01-10) (3.10.1.5) (2.8):
(d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is produced by
the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the
band that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20dB. Attenuation below
the general limits specified in §15.209(a) is not required. In addition, radiated emissions which fall
in the restricted bands, as defined in §15.205(a), must also comply with the radiated emission
limits specified in §15.209(a) (see §15.205(c)).

RSS-247
5.5 Unwanted emissions
In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
device is operating, the RF power that is produced shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement, provided that the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the use of
root-mean-square averaging over a time interval, as permitted under section 5.4(d), the attenuation required
shall be 30 dB instead of 20dB. Attenuation below the general field strength limits specified in RSS-Gen is
not required.

15.205 / RSS-Gen Issue 5
Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), and RSS-
Gen Issue 5 Section 8.10 must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)) and RSS-Gen Issue 5 Section 8.9.
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5.7.2 Conducted Band Edge Test Method

Ref. KDB 558074 DO1 DTS Meas. Guidance v04
ANSI C63.10: 2013

Conducted Band Edge

Test Procedure

1. Connect the antenna port(s) to the spectrum analyzer input.

2. Place the radio in continuous transmit mode. Use the procedures in KDB 558074 D01 DTS
Meas. Guidance v04 to substitute conducted measurements in place of radiated
measurements.

3. Configure Spectrum analyzer as per test parameters below (be sure to enter all losses
between the transmitter output and the spectrum analyzer).

4. Place a marker at the end of the restricted band closest to the transmit frequency to show
compliance.

Also measure any emissions in the restricted bands.

5. The “measure-and-sum technique” is used for measuring in-band transmit power of a
device. Inthe measure-and-sum approach, the conducted emission level is measured at
each antenna port. The measured results at the various antenna ports are then summed
mathematically to determine the total emission level from the device. Summing is performed
in linear power units. The worst case output is recorded.

6. Place a marker at the end of the restricted band closest to the transmit frequency to show
compliance.

Also measure any emissions in the restricted bands

7. Capture graphs and record pertinent measurement data.

Conducted Band Edge Conducted Band Edge
Test parameters non-restricted Band Test parameters restricted Band

KDB 558074 D01 v04 section 11.1b, 11.2-3, also see KDB 558074 D01 v04 section 12.2.4 & 12.2.5.3 also see
ANSI C63.10: 2013 section 11.10.3 ANSI C63.10: 2013 section 11.12.4 & 11.12.5.3

RBW =100 kHz RBW =1 MHz

VBW >3 x RBW VBW >3 x RBW for Peak, 100Hz for Average
Sweep = Auto couple Sweep = Auto couple

Detector = Peak Detector = Peak

Trace = Max Hold. Trace = Max Hold.
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5.7.3 Conducted Band Edge Test Information

Samples, Systems, and Modes

CISCO

System . System under Support
Description Samples .
Number test equipment
L EUT sS01 1 O
Support S02 [l 1
Tested By: Date of testing:
Julian Land December 12, 2018

Test Result: Pass

Test Equipment
See Appendix A for list of test equipment
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5.7.4 Conducted Band Edge (Restricted Band) Data Table Average
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5.7.5 Conducted Band Edge (Restricted Band) Screenshots Average
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5.7.6 Conducted Band Edge (Restricted Band) Data Table Peak
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5.7.7 Conducted Band Edge Screenshots Peak

Conducted Band Edge Restricted Band Peak, 2402, GFSK, 1Mbps
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5.8 Conducted Band Edge (Non-Restricted Band)

5.8.1 Emissions in non-restricted frequency bands - Test Requirement

15.247 / LP0002 (2018-01-10) (3.10.1.5) (2.8):
(d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is produced
by the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the
band that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below
the general limits specified in §15.209(a) is not required. In addition, radiated emissions which
fall in the restricted bands, as defined in §15.205(a), must also comply with the radiated emission
limits specified in §15.209(a) (see §15.205(c)).

RSS-Gen Issue 5 Section 8.9
Except where otherwise indicated in the applicable RSS, radiated emissions shall comply with the
field strength limits shown in table 5 and table 6. Additionally, the level of any transmitter
unwanted emission shall not exceed the level of the transmitter’s fundamental emission.

RSS-Gen Issue 5 Section 8.10
(b)
Unwanted emissions that fall into restricted frequency bands listed in table 7 shall comply with the
limits specified in table 5 and table 6.
(©)
Unwanted emissions that do not fall within the restricted frequency bands listed in table 7 shall
comply either with the limits specified in the applicable RSS or with those specified in table 5 and
table 6.
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5.8.2 Emissions in non-restricted frequency bands - Test Method

Ref. KDB 558074 D01 DTS Meas. Guidance v04
ANSI C63.10: 2013
Emissions in non-restricted frequency bands - Conducted
Test Procedure
1. Connect the antenna port(s) to the spectrum analyzer input.
2. Place the radio in continuous transmit mode
3. Configure Spectrum analyzer as per test parameters below (be sure to enter all
losses between the transmitter output and the spectrum analyzer).
4. Use the marker function to determine the maximum spurs amplitude level.
5. Capture graphs and record pertinent measurement data.

Ref. 558074 D01 DTS Meas. Guidance v04 section 11.1b, 11.2, 11.3
ANSI C63.10: 2013 section 11.11.1b, 11.11.12, 11.11.13

Emissions in non-restricted frequency bands - Conducted

Test parameters

11.2 Reference Level measurement 11.3 Emission Level Measurement
Establish a reference level by using the following | a) Set the center frequency and span to
procedure: encompass frequency range to be measured.
a) Set instrument center frequency to DTS b) Set the RBW = 100 kHz.

channel center frequency. ¢) Set the VBW >3 x RBW.

b) Set the span to > 1.5 x DTS bandwidth. d) Detector = peak.

c) Set the RBW = 100 kHz. e) Sweep time = auto couple.

d) Set the VBW >3 x RBW. f) Trace mode = max hold.

e) Detector = peak. g) Allow trace to fully stabilize.

f) Sweep time = auto couple. h) Use the peak marker function to determine the
g) Trace mode = max hold. maximum amplitude level.

h) Allow trace to fully stabilize.

i) Use the peak marker function to determine the

maximum PSD level.
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5.8.3 Emissions in non-restricted frequency bands — Test Information

Samples, Systems, and Modes

CISCO

System - System under Support
Description Samples .

Number test equipment

1 EUT So1 1 O

Support S02 [l 1

Tested By : Date of testing:

Julian Land December 12, 2018

Test Result : Pass

Test Equipment
See Appendix A for list of test equipment
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5.8.4 Emissions in non-restricted frequency bands — Data Tables
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3
3 | GFSK, 1Mbps 1 5 -54.36 | 57.67 >30 27.67
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5.8.5 Emissions in non-restricted frequency bands — Screenshots
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Section 6: System Test Results

Testing Laboratory: Cisco Systems, Inc., 125 West Tasman Drive, San Jose, CA 95134, USA

6.1 Radiated Spurious Emissions

6.1.1 Radiated Transmitter Spurious Emissions — Test Requirement

15.205 / RSS-Gen / LP0002 (2018-01-10) (3.10.1.5) (2.8):
Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a) and RSS-
Gen 8.10, must also comply with the radiated emission limits specified in Section 15.209(a) (see
Section 15.205(c)) and RSS-Gen 8.9.

RSS-Gen Issue 5 Section 8.9
Except where otherwise indicated in the applicable RSS, radiated emissions shall comply with the
field strength limits shown in table 5 and table 6. Additionally, the level of any transmitter
unwanted emission shall not exceed the level of the transmitter’s fundamental emission.

RSS-Gen Issue 5 Section 8.10
(b)
Unwanted emissions that fall into restricted frequency bands listed in table 7 shall comply with the
limits specified in table 5 and table 6.
(©)
Unwanted emissions that do not fall within the restricted frequency bands listed in table 7 shall
comply either with the limits specified in the applicable RSS or with those specified in table 5 and
table 6.
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6.1.2 Radiated Transmitter Spurious Emissions - Test Method

Ref. ANSI C63.10: 2013 section 4.1.4.2.2,4.1.4.2.3,6.6.4 & 11.12.2

CISCO

Radiated Spurious Emissions
Test parameters

Peak

Span = 1-18GHz /18GHz-26.5GHz
RBW =1 MHz

VBW >3 MHz

Sweep = Auto couple

Detector = Peak

Trace = Max Hold.

Average

Span = 1-18GHz /18GHz-26.5GHz
RBW =1 MHz

VBW >3 MHz

Sweep = Auto couple

Detector = RMS

Power Averaging

Using Vasona, configure the spectrum analyzer as shown above (be sure to enter all losses

between the transmitter output and the spectrum analyzer). Place the radio in continuous transmit
mode. Terminate the access Point RF ports with 50 ohm loads.

Maximize Turntable (find worst case table angle), Maximize Antenna (find worst case height)

Save 2 plots: 1) Average Plot (Vertical and Horizontal), Limit= 54dBuV/m @3m
2) Peak plot (Vertical and Horizontal), Limit = 74dBuV/m @3m

Place a marker at the end of the restricted band closest to the transmit frequency to show

compliance.

Also measure any emissions in the restricted bands.

This report represents the worst case data for all supported operating modes and antennas.
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6.1.3 Radiated Transmitter Spurious Emissions — Test Information

CISCO

Tested By :
Julian Land

Date of testing:

October 10, 2018 — December 11, 2018

Test Result

: PASS

See Appendix A for list of test equipment

System - System under Support
Number Description Samples test equipment
EUT S03 ¥ |
2
Support S04 | ¥
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CISCO

6.1.4 Radiated Transmitter Spurious Emissions 30MHz-1GHz

Transmitter Radiated Spurious Emissions 30MHz to 1GHz, GFSK 1Mps

(2402MH2)
dBtvim Vasona by EMiSoft 10 Oct 18 13:47 .
500 = P Ve
ngb: Lt
Qo+
S0 |- s Fnrnﬂl
I
Det POS
40 ! Trace MAKH
Swp 0.053s
1 Fef GodBul/m
’ Att  OdB
[1]¥Bw 200kHz
204 RBw 100kHz
+
Dist 3m
100 Spec Dist 2m
an Frequency: MHz
3000 100.00 100000
Fladisted Emissions Template: RSE 15208 30m-1GHz
Filename: c:\program files (x86)\emisoft - vasonawesults\julian'ap15300ifoo ble'\20mhez-1ghzitdf
100 Fizs Bw [eHz]
Cab Result:
Frequency| Raw L:ss AF | Level Detector |Polarit Height | Azt | Limit (Margin Pe::s /s Comments
(MHz) |(dBuV) (dB) ((dBuV) Y (cm) |(Deg)|(dBuV)| (dB) .
(dB) Fail
30 23 0.5 -5.9 17.6 | Quasi Max \Y 110 143 40 -22.4 | Pass
500.003 36.4 2.2 -9.7 29 Quasi Max H 153 122 46 -17 Pass
174.538 38.9 1.3 -15.1 | 25.1 | Quasi Max Vv 103 276 | 435 | -18.4 | Pass
68.194 35 0.8 -18.8 17 Quasi Max \Y 113 86 40 -23 Pass
79.106 29.1 0.8 -19.1 | 10.8 | Quasi Max \Y 125 239 40 -29.2 | Pass
142.788 36.4 11 -13.6 24 Quasi Max \Y 103 150 | 435 | -19.6 | Pass
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CISCO

Transmitter Radiated Spurious Emissions 30MHz to 1GHz, GFSK 1Mps
(2442MH2)
dBdvim Vasona by EMiSoft 10 Ot 18 14:43
500 Verea®
DEL: Lot
oo+
o |- + Fnrnﬂl
L=t POS
40 ! Trace MAKH
Bwp 0.083s
0 Ref ESdBuvim
! Att  OdB
[11VBw 200kHz
200 RBw 100kHz
W22 pist am
100 Epec Dist 2m
- Frequency: MHz
30000 10000 1000:00
Fadizted Emissions Template: RSE 15,209 20m-1GHz
Filznams: c\program files (x30)amisoft - '.Iasana'.res.ulrsl.juhaﬁ.api&:r:u foo ble\30mhez-1ghzibds
100 Foes B [iiHz]
Frequency| Raw f:sbs AF | Level Detector |Polarit Height | Azt | Limit |Margin R;:::Slt/s Comments
(MHz) ((dBuV) (dB) (dB) |(dBuV) Y (cm) |[(Deg)|(dBuV)| (dB) Fail
79.338 40.2 0.8 -19.2 | 21.9 | Quasi Max \% 120 | 215 40 -18.1 | Pass
500.003 | 36.3 2.2 -9.7 | 28.8 | Quasi Max H 153 | 123 46 -17.2 | Pass
174531 | 39.3 1.3 |-15.1| 25.4 | Quasi Max \% 111 | 290 | 43,5 | -18.1 | Pass
299.781 | 324 1.7 -12.8 | 21.3 | Quasi Max H 104 | 114 46 -24.7 | Pass
69.606 35.2 0.8 [-18.8| 17.2 | Quasi Max vV 108 | 102 40 -22.8 | Pass
443.622 | 32.8 2.1 |[-10.5| 24.4 | Quasi Max H 137 | 350 46 -21.6 | Pass
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CISCO

Transmitter Radiated Spurious Emissions 30MHz to 1GHz, GFSK 1Mps

(2480MH2)
dBovim Vasona by EMiSoft 10 Ot 18 17:18 ..
620 — [ pjorzont:
— DEL: Lt
o+
= |- T+ Fnrn%l
I
D=t POS
40 ! Trace MAXH
Re¥ gogBu
& '
o A 0a8
MvEw 200kHz
204 RBw 10kHz
2% it 3m
103 Spec Dist 2m
. Freguency: MHz
T 100.00 100000
Badist=d Emissions L Template: RSE 15,208 30m-1GHz o
Filename: c\program files (xB5emisoft - vasonaresults\julizn\ap 12000 fos blieV20mhe-1gheibds
10 Fies Bw [KHZ)
Frequency| Raw f:sbs AF | Level Detector |Polarit Height | Azt | Limit |Margin R;::Slt/s Comments
(MHz) [(dBuV) (dB) (dB) ((dBuV) Y (cm) |(Deg)|(dBuV)| (dB) Fail
79.338 40.3 0.8 -19.2 | 21.9 | Quasi Max \% 105 | 208 40 -18.1 | Pass
174.547 | 39.7 1.3 |-15.1| 25.9 | Quasi Max \% 123 | 276 | 435 | -17.6 | Pass
499.994 | 36.2 2.2 -9.7 | 28.8 | Quasi Max H 157 | 120 46 -17.2 | Pass
31.819 22.6 0.5 -7.1 16 | Quasi Max \% 107 | 218 40 -24 Pass
304.025 | 35.9 1.7 -12.7| 25 Quasi Max H 104 | 226 46 -21 Pass
111.072 | 37.4 1 -13.8 | 24.6 | Quasi Max vV 114 | 219 | 435 | -18.9 | Pass
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6.1.5 Radiated Transmitter Spurious Emissions — 1-10GHz

Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Peak - Transmitter Radiated Spurious Emissions 1GHz to 10GHz, 2402MHz

Agilent Spectiisn Analyeer - EMiSolt Yasona: EMi Emfason Software

] 0 272 P Ceset 1, 0L

Start Freq 1.000000000 GHz s a0 Fraquancy |
PN Fast =w= Trig: Free Bun i~
IFGixinzHig #Arten: 0 48 bat

Mkr10 4.941 0 GHZ] Auto Tune

Ref §0.00 dBpV

Center Freq
5600000000 GHE

StartFreq|
1.000000000 GHz

start 1.0006Hz “Stop 10.000 GHz]
#Res BIW 1.0 MHz #VBW 3.0 MHz Sweep 15.3 ms (10000 pts

WEFR WODE 2 ks FUKCTION FUHCTION 'S0 TH PURCTIGH WALUE

e

M-—*Emm-ﬂmmhwm

e

B

RKTATUS
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Average - Transmitter Radiated Spurious Emissions 1GHz to 10GHz, 2402MHz

Agilent Spectrum Analyrer - FSoft Vasoma: [ Dmission Softeare

L 3 50 i - CLRLRL EMGE:INT | G ALITE 03:31:00 PM Dt 0, 2010

Start Freq 1.000000000 GHz - #Avg Type: EMS TRACE Frequency
PMO: Fast +~ss 1rig: Free Run AvgiHeold: 11 e

P IFGaimnikigh #Amen: O 4B LET

Mkri1 6 : Auto Tune
__RefBO0OdBY 0000000000004l MOV
ace 1§ ] | | | | c Freq
6600000000 GHz|
|
. Start Freq
1.000000000 GHEz

Start 1.000 GHz ' ' Stop 10.000 GHz|
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 15.3 ms (10000 pts

FLNCTHIN

| ANCTORWOTH  FUNCTIORVALUE

45803 dBu|

L

B

ETATUS
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Peak - Transmitter Radiated Spurious Emissions 1GHz to 10GHz, 2442MHz

Agilent Spectiisn Analyeer - EMiSoflt Yasonac EMi Emfssbon Software
i L i = IT BV N G ALIT AGEC1 43 P Do 0, X010
Start Freq 1.000000000 GHz #Avg Typa: RMS THACT
PNO: Fasi =w- 1rig: Free Run T
IF Gain=Hig #Arten: 0 dB bt

Frequency |

Auto Tune|

Ref §0.00 dBpV
I | |

Center Freq
5600000000 GHE

StartFreq|
1.000000000 GHz

“Stop 10.000 GHz
#VBW 3.0 MHz Sweep 15.3 ms (10000 pts

FUHCTION FUHCTION wA0TH

ol =k O L 00 = ) P B L B

RKTATUS

B
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

CISCO

Average - Transmitter Radiated Spurious Emissions 1GHz to 10GHz, 2442MHz

Agilent Spectiisn Analyeer - EMiSolt Yasona: EMi Emfason Software

S it 500 Il G ALIT AECH-ENS P D 09, OO
Start Freq 1.000000000 GHz #Avg Typsa: RMS Tiact

DHD: Fast ~s= T1rig: Free Run AvglHald: 111 il

IF Galn=Hig #Arten: 0 dB bk

Ref §0.00 dBpV

a1 F

start 1.0006Hz “Stop 10.000 GHz]
#Res BIW 1.0 MHz #VBW 3.0 MHz" Sweep 15.3 ms (10000 pts

% T

o

C L FUHCTION FUHCTION wA0TH

_40.260 dB
40.280 dBuV]|
41.745 dBuy|

Polt =k 0 L 0 == ) P B ) D

B

RKTATUS
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

CISCO

Peak - Transmitter Radiated Spurious Emissions 1GHz to 10GHz, 2480MHz

Apilent Spectrion Analyrer - TMISeAr Vasona: TMI Emission Softwars
L L A _¥FF . M BT 073043 PMDec 07, 30118
Marker 10 5.005400540054 GHz = #hvg Typa: RMS TRACE

PHD: Fasd g 1719 Free Bun

IFGainzHigh #Atten: 0 dB

dly _Ref 30.00 dBRV __

=]
=L

#VEW 3.0 MHz Sweep 15.3 ms (10000 ptsy

FUNLCTION WO TH FLMCTION VaLUE

4,910 0 GHz|

ETATUS
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Average - Transmitter Radiated Spurious Emissions 1GHz to 10GHz, 2480MHz

Agilent Sprctrum Anabyerr - ENaSolt Wasona: £l Endssion Soltmare
- - PCRHE 7:34:00 Pl Dae 07, 20110

Start Freq 1.000000000 GHz = Hivg Typa: RMS ...m. Frequency

P Fast —w— 1rg Fras Bun AngHald: 11 VI
P IFGalnciilg #Attan: 0 4B

Mkr11

Rel 80.00

[start1.000G6H2 Stop 10,000 GHz
HiRes BW 1.0 MHz #VBW 3.0 MHz* .

MK MODE THD SCL ¥  FUnCHON | fun
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6.1.6 Radiated Transmitter Spurious Emissions — 10-18GHz

Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Peak - Transmitter Radiated Spurious Emissions 10GHz to 18GHz, GFSK
___ ______________(2402MH2)
Agibent Spectrum Analyner - TMiSoft Vasona: EMi Tmission Software
. 510 A L1 ALFT | 3=26¢ 19 PM D 06, 20100 £
Start Freq 10.000000000 GHz #Avg Type: RMS - u rerusney
PHO: Fast = 171g: Free Run VP
IF Gair:High #itten: 0 dB
Auto Tune
P—
Center Freq
14,000000000 GHz|
3 P
Start Freq
10,000000000 GHz
e
Stop Freq
18,000000000 GHz
|
Stop 18.000 GHz
#VBW 3.0 MHz Sweep 20,7 ms (10000 pts) 1.,'#%;%;:
- — i T e 1 Man
| 1
dBu| | |
168,521 8 GH dBuy | ]
151737 GH: 4357 dB ﬂr [ il Bt
15,558 6 GHz 51.13 dBuY, | i
OB 3 ¢ S6 dBuy |
5061 dBuy |
48,59 BV
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Average - Transmitter Radiated Spurious Emissions 10GHz to 18GHz, GFSK

Agibent Spectrum Anabyrer - EMiSoft Vasona: EMi Fmission Software

| 0229 43 P D 06, 201160

u Fraguenoy

Auto Tune

Center Freq
14,000000000 GHz
P

StartFreq
10000000000 GHz

~ StopFreq
18,000000000 GHz

Star ( )0000 GHz £ H:MS
5. rt Freq 10.000000000 D: e RO Au:rutﬁ;'m
W Gaim:High Ratten: O d8

Stop 18.000 GHz
#VBW 3.0 MHz" Sweep 20,7 ms (10000 pts

FRINCTIL

e I.I.‘. -|-....r.4.:,-,-||“'.-.--

43635 dBuY|
42,787 dBuY|
43,520 dBuY |
42 899 dBuy
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

Peak - Transmitter Radiated Spurious Emissions 10GHz to 18GHz, GFSK
2442MHz

Agiient Spectrum Anshyzer - EMSoft Yanona: M) Emsusion Saftware
| - : A s EHEE BT |00 e 10, 3018 e
Start Freq 10.000000000 GHz BAvg Type: RMS 'R-":I:! QUBNOY.

AR PHO: Fast —s— Trig: Fres Run ":r::
FAg9 IFalnclligh  WAtten: 0 4B

MTI.!N

|
Center Freq
14,000000000 GHz

StartFreq
10,000000000 GHz)

Stop Freq
18.000000000 GHz

Start 10.000 GHz Stop 18.000 GH CF Step
#Res BW 1.0 MHz Sweep 20.7 ms (10000 pts 10.000000 MH=

WK HOL: T P ¥ 7| TUMCTEN | FUMCTIONWIDTH|  FUNCTIDNVALLE

Mss L/ File <we ax o em 1 avg pog> saved

Page No: 80 of 104

This document is uncontrolled. Please refer to the electronic copy within EDCS for the most up to date version.
Cisco Systems, Inc. Company Confidential



Radio Test Report No: EDCS - 15596102

Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

CISCO

Average - Transmitter Radiated Spurious Emissions 10GHz to 18GHz, GFSK
2442MHz

Agilent Spoctrum Analyzer - EMiSofl Vasona: EME Emission Software
T = 0 : SR ALJGH BT 5 PO 10, 2018 E "
Start Freq 10.000000000 GHz ; #Avg Type: RMS : requancy
= PMO: Fasy ~#a Trig: Free Run AvglHeald: 11 1

F IF Gain:High #httan: 0 48

Ref 80.00 dBpV
e 1 Pass

Start 10000GHz  Stop18.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz" p 20.7 ms (10000 pts)

T LR Eon | TR wETA] TORCID e

z|

304 dBuy |
3.344 dBY|

STATUS
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

CISCO

Peak - Transmitter Radiated Spurious Emissions 10GHz to 18GHz, GFSK

: _______ ___ 2462MHz
Agdlent Sprctnum Anabyerr - EMiSelt Vaona: Eli Endssien Softmars
L =0 CORRE T AT
Start Freq 10.000000000 GHz #Avg Typa: RMS
5 PHO: Fast —+— 1rg Fres Run
F'— IFGalncHigh #Arten: 0 4B

: Rel 20.00 dEpV
1 Pass

Istart 10,000 GHz
tiRes BW 1.0 MHz
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios)

CISCO

Average - Transmitter Radiated Spurious Emissions 10GHz to 18GHz, GFSK
2462MHz

Agibent Spoctrums Analyer - EMISoRt Vasona: EM Eaission Seftwise

L il a LR ST A1 1694 LT 300 AM D 160, 21018

Start Freq 10.000000000 GHz : #Ava Typa: AMS AL Fraguency
n PHNO: Fagy —w- 178 Free Run Auwg|Held: 11 TVHE

IFG s High FAten: 0 dB

Auto Tune

e e =
' Center Freq
14.000000000 GHz
—
! StartFreq
10000000000 GHz

|
Stop Freq

18.000000000 GHz

Start 10,000 GHz Stop 18.000 GHz

FRes BW 1.0 MHz FYEW 3.0 MHz* Sweep 20.7 ms (10000 ptsy SHE

MEN MODL TRC, S0 x ¥ FUMCTION FLURCTION Wi TH FUMCTION WaLUE Auto Man
] 43,488 dBuv|

L pkanmenl Completad STATUS
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6.1.7 Radiated Transmitter Spurious Emissions — 18-26GHz

Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios). EUT is in

worst case mode

CISCO

O 5005 P D 1
#Avg Typs: RMS
PHO: Fast —s— 174 Frae Run
IFGais:High imen; O 4B

Average - Transmitter Radiated Spurious Emissions 18GHz to 26GHz
;I"Hl'l Spactrimm l.l\llﬂ‘ﬂ' .-.Illﬁnrr Waknna: -LII.-IH'I Sl rare

LT -
AvglHald: 111 e
o

'« Ref 80.00 dBYV

Start 12.000 GHz
“Res BIW (CISPR) 1 MHz

#VEW 1.0 MHz"

" Stop 26.500 GHz
Sweep 22.66 ms (10000 pts

I'hl

T
1

'l 1 il
11
119
1
1

FLMETICH PURCTHTH WD TH FURETION VALY

26477 8 GHz |
L
i

27 078 dBuY |

469 GHz| 37
27. 724 dBu\ |

24426 2 GHz |

Marker

Select Marker

b

-@-:.1 ATLEE
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Note: Emissions tests were done with all radios on simultaneously (i.e. BLE, 2.4GHz, and 5GHz radios). EUT is in
worst case mode

Peak - Transmitter Radiated Spurious Emissions 18Hz to 26GHz
Al Spectim Analyrer - EMiSolt Yasona: EMI Ermivsbon Scftwase

L) 747:06 P Dec 11, X116

RB - IR - . Whvg Type: RMS TRAEL BW
PN Fast =w= Trig: Free Run rm._
I Gain=High #Arten: 0 48 b Res B

1 MHz
Man

|
Video BW
3.0 MHz

Auto ﬂlﬂ

\‘EH:E#RE‘I:

- 1
Auto m

i

|

|

iStart 18.000 GHz

Stop 26.500 GHz
Lires BW (CISPR) 1 MHz Sweep 17.33 ms (10000 pts)
HMER HODE THC SCL = T FUNCTION FUNCTORWIDTH IR O R L -
10
2
al
&4
5B
|
a
a
10
11
L 4
il B
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6.2 Receiver Spurious Emissions
6.2.1 Receiver Spurious Emissions — Test Requirement

RSS-GEN Issue 5 Section 7.1:
Compliance with the limits set out in this section shall be demonstrated using the method of measurement
described in ANSI C63.4, as per section 3.2 of this standard. For emissions at frequencies below 1 GHz,
measurements shall be performed using a CISPR quasi-peak detector and the related measurement
bandwidth (see section 6.9). At frequencies above 1 GHz, measurements shall be performed using a linear
average detector with a minimum resolution bandwidth of 1 MHz (see section 6.10). For AC power-line
conducted emissions, both quasi-peak and average detectors having the characteristics specified in
CAN/CSA-CISPR 16-1-1:15 for the 150 kHz to 30 MHz frequency range shall be employed, as per table 4.

RSS-GEN Issue 5 Section 7.3:
Radiated emission measurements shall be performed with the receiver antenna connected to the receiver
antenna ports. The search for spurious emissions shall be from the lowest frequency internally generated or
used in the receiver (e.g. local oscillator, intermediate or carrier frequency), or 30 MHz, whichever is
higher, to at least five times the highest tunable or local oscillator frequency, whichever is higher, without
exceeding 40 GHz. Spurious emissions from receivers shall not exceed the radiated emissions limits shown
in table 3.
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6.2.2 Receiver Spurious Emissions - Test Method

Above 1GHz

Ref. ANSI C63.10: 2013 section 4.1.4.2.2,4.1.4.2.3,6.6.4 & 11.12.2

CISCO

Radiated Spurious Emissions
Test parameters

Peak Average

Span = 1-18GHz /18GHz-26.5GHz Span = 1-18GHz /18GHz-26.5GHz
RBW =1 MHz RBW =1 MHz

VBW >3 MHz VBW >3 MHz

Sweep = Auto couple Sweep = Auto couple

Detector = Peak Detector = RMS

Trace = Max Hold. Power Averaging

Using Vasona, configure the spectrum analyzer as shown above (be sure to enter all losses between the
transmitter output and the spectrum analyzer). Terminate the access Point RF ports with 50 ohm loads.

Below 1GHz

Maximize Turntable (find worst case table angle), Maximize Antenna (find worst case height)

Save 2 plots:

1) Average Plot (Vertical and Horizontal), Limit= 54dBuV/m @3m
2) Peak plot (Vertical and Horizontal), Limit = 74dBuV/m @3m

Place a marker at the end of the restricted band closest to the transmit frequency to show
compliance.
Also measure any emissions in the restricted bands.

This report represents the worst case data for all supported operating modes and antennas.

Ref. ANSI C63.10: 2013 section 6.5
Using Vasona, configure the spectrum analyzer as shown below (be sure to enter all losses between the
transmitter output and the spectrum analyzer). Place the radio in continuous transmit mode.

Span: 30MHz — 1GHz

Reference Level: 80 dBuVv

Attenuation: 10 dB

Sweep Time: Coupled

Resolution Bandwidth: 100kHz

Video Bandwidth: 300kHz

Detector: Peak for Pre-scan, Quasi-Peak

Compliance shall be determined using CISPR quasi-peak detection; however, peak
detection is permitted as an alternative to quasi-peak detection.

Terminate the access Point RF ports with 50 ohm loads.
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Maximize Turntable (find worst case table angle), Maximize Antenna (find worst case
height)
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6.2.3 Receiver Spurious Emissions — Test Information

CISCO

ﬁﬁ%@r Description Samples tSe);sEtem under S;Si%cr)rqtent
) EUT S03 %)
Support S04 A ¥
Tested By: Date of testing:
Julian Land October 11, 2018 — December 11, 2018
Test Result: Pass

See Appendix A for list of test equipment
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6.2.4 Receiver Spurious Emissions — 30MHz-1GHz

Receiver Radiated Spurious Emissions 30MHz to 1GHz, Receive Mode

dBtvim Vasona by EMiSoft 11 Oct 18 10018 ..
o G
— DEL: Lt
oo+
9 [ s Fnrn%l
I
Cet POS
40 ! Trace MAXH
Swp 0.053s
Ref G5dBu\/m
Attt 0GB
VBw 300kHz
RBw 100kHz
tiggg Dvist Im
Spec Dist Im
. Frequency: MHz
3000 100.00 1-:1:1:1.-:1:1
Fladisted Emissions Template: RSE 15,208 I0m-1G
Filenams: c\program files (x85)\emisoft - vasonaresults\julizn'ap 1200 o I:-E J0imehz-1ghz\nds
100 Fis B Kz
Frequency| Raw f:sbs AF | Level Detector |Polarit Height | Azt | Limit |Margin l})e::slt/s Comments
(MHz) |[(dBuV) (dB) (dB) |(dBuV) 7 (cm) |(Deg)|(dBuV)| (dB) Fail
500.003 | 38.3 2.2 -9.7 | 30.8 | Quasi Max H 150 | 308 46 -15.2 | Pass
79.341 39.9 0.8 -19.2 | 21.6 | Quasi Max \% 133 | 230 40 -18.4 | Pass
142.8 37.2 1.1 -13.6 | 24.7 | Quasi Max \% 101 | 143 | 43,5 | -18.8 | Pass
30 22.6 0.5 -5.9 | 17.1 | Quasi Max V 192 | 288 40 -22.9 | Pass
69.616 35.5 0.8 -18.8 | 17.5 | Quasi Max \% 102 94 40 -22.5 | Pass
111.072 | 36.9 1 -13.8 | 24.1 | Quasi Max \% 111 | 196 | 43,5 | -19.4 | Pass
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Average - Receiver Radiated Spurious Emissions 1GHz to 10GHz, Receive Mode

Agilent Sprctrum Anabyerr - ENaSlt Vaona: EW Entasion Sofrmars
oL CCHRE R (T N GHUALIT 1000 ] AM Diae 006, 2015 |
Start Freq 1.000000000 GHz #ivg Typa: RMS n-:_.:r. Frequency
P Fast —w— 1rg Fras Bun Avg|Hald: 11 TvPE
P [Fhalnchigh  SAten: 0 4B pet

Mkr

i
Auto Tune|
¢ Rer 80.00 dEpV |
1Pazs I
Center Freq|
5500000000 GHz |

StartFreq|
1.000000000 GHz |
|

mupFreq
10.000000000 GHz|

lsartioooGHz _ stop10.000GH CF Step|
tRes BW 1.0 MHz #VEBW 3.0 MHz* Sweep 15.3 ms (5000 pts) '|umt_l000lﬂ-g
- - - Pt e — i ALto Man |

e poe|

Freq Offset]|
0 Hz|
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Peak - Receiver Radiated Spurious Emissions 1GHz to 10GHz, Receive Mode

Agilent Spectrum Analyrer - TSoft Yasoma: TR Cmission Softeare
L RF SO0 AL | QORR PG | ALY 2 0 AM D 0, 201
Start Freg 1.000000000 GHz : RAvg Type: RMS TRACE §

PAGE PHO; Fast ~#- Trig:Free Run Y
FT— IFGaimiHigh BAmen: 0 dB

Frequency

PP

ALTO Tume|
gy Ref8000dBpVv 0000000000000 A49.BIK E—

Center Freq
6.500000000 GHz |

I—
StartFreq
1.000000000 GHz

Stop Freq

|| 10.000000000 GHz|

Start 1.000 GHz ' ' Stop 10.000 GHz -
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.3 ms (5000 pts) ISR

FLNCTHIN

= .P"'?'I.I.-I.I-I |\- :.-.':III-I.-I"_H-I;I.I I.I.I :'..-':':!ul: e

IU-E-E. ETATUS
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6.2.6 Receiver Spurious Emissions — 10GHz-18GHz

Average - Receiver Radiated Spurious Emissions 10GHz to 18GHz, Receive Mode
Agibent Spoctrum Anabyzer - EMiSolt Vasona: EMi Emission Software
oL il A LFRE ST AL TGN LT 121050 1 P D 05, 2018
Start Fregq 10.000000000 GHz St #va Typa: AMS TResC] Fraguency
-- PNO: Fags ~w- 1rig: Line Aug|Held: 11
. WGaimHigh  Atten: 0 dB

sidiy__ Rel 7 6o9dBpvy 00000000 N

e Center Freq
& | 14000000000 GHz
oo

StartFreq
10,0000:00000 GHz

|
Stop Freq

18.000000000 GHz

Start 10,000 GHz Stop 18.000 GHz
#Res BW 1.0 MHz #VEBW 3.0 MHz" Sweep 20.3 ms (5000 pts)

MEN MODE! TRC; S0 " L FUMLCTION FURCTTIONR WI0TH FUNCTION WalLLIE Auto 'ﬂl

CF Ste

A0 D = O P B R

STATLE
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Peak - Receiver Radiated Spurious Emissions 10GHz to 18GHz, Receive Mode
J.gum Spectrum Analyzer - FMISer Vasona: M Emistion Seftearn

T L RE % 3 par g TCH II-II'-"Hr-\.f_‘lf.ﬁ'r.":..'-‘l'llﬂ Fre
Start Freq 10.000000 - #Avg Type: RM5 PRy

>
: Auto Tune
Center Freq)
14000000000 GHz,
StartFreq
10000000000 GHZ

Stop Freq
18.000000000 GHz

10000000 M

Start 10.000 GHz Stop 18.000 GHz
: #VBW 3.0 MHz Sweep 20.3 ms (5000 pis)

MEN MOOL| ThC 500 " L FURCTION FUNLCTION WO TH FLMCTION VaLUE

IHE-(. STATUE
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6.2.7 Receiver Spurious Emissions — 18GHz-26GHz

Average - Receiver Radiated Spurious Emissions 18GHz to 26GHz, Receive Mode

Agilent Spectrum Analyzer - EMiSalt Vasena: EMi Emission Software
|

Average/Hold Number 100 #hvg Type: AMS
PNO: Fast Lo Trig:Fras Run Awg|Hold=> 1001100

IFGain:Hi #Aten: 0 dB : A'u'gJHold Num
100

iBidiv - Ref 80,00 dBpV 7 Iy

fass . Avg Type

Puwr [RMS)»
Auto Man
[ |

Meas Setup

Start 18.000 GHz Stop 26.500 GHz
#Res BW (CISPR) 1 MHz #VBW 1.0 MHZ* Sweep 25.30 ms (3000 pts)
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Peak - Receiver Radiated Spurious Emissions 18GHz to 26GHz, Receive Mode

Agitent Spectrism Analyzer - EMISolt Vasona: EME Emission Software

 Trig: Fres Run

Start 18.000 GHz

#Res BW (CISPR) 1 MHz #VBW 1.0 MHz

i
4
|
|
|
|
|
|
|

Stop 26.500 GHz

Sweep 1959 ms (3000 pts)

N dB Points
301 dB

PhMNoise Opt
Fast Tuning »
Auto

ADC Dither
offe

Aute Man

More
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6.3 AC Conducted Emissions

Note: Only DC power is supplied to the unit.
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Appendix A: List of Test Equipment Used to perform the test

Equip# | Manufacturer/ Model Description | Last Cal | Next Due
Test Equipment Used for Radiated Emissions for 10/10/2018 — 10/11/2018
3038 Keysight (Agilent/HP) / 8447F Amplifier 20 Jun. 2018 20 Jun. 2019
50975 gﬂz'ggzbcom UFBSLIA-0-1344- 1 Coaxial Cable 18GHz 10 Feb. 2018 | 19 Feb. 2019
25001 EI;/IOfég;lCoax UFB197C-1-0240- Coaxial RF Cable, 26.5GHz 24 Apr. 2018 | 24 Apr. 2019
York / CNE V Comparison Noise Emitter Cal. not Cal. not
27233 required required
30652 EI:/(I)fé(());lCOax / UFB197C-1-0240- Coaxial RF Cable 26.5GHz 24 Apr. 2018 24 Apr. 2019
36772 Fluke / 175 True RMS Multimeter 22 May 2018 22 May 2019
47300 Keysight (Agilent/HP) / N9038A | EMI Receiver 19 Apr. 2018 19 Apr. 2019
54645 Stanley / 33-428 26’ Tape Measure izlt-ﬂr:::i :;ZIL'J i?’Z:i
55936 Huber + Suhner / 106PA RF Type N Antenna Cable 18GHz 8.5m | 19 Oct. 2017 | 19 Oct. 2018
56154 TSTF?E; Suhner / Sucoflex Sucoflex N Type blue 7ft Cable 18 Jan. 2018 18 Jan. 2019
Test Equipment used for Radiated Emissions 12/5/2018 — 12/11/2018
5687 Fluke / 73 111 Digital Multimeter 02 Nov. 2018 | 02 Nov. 2019
8171 g?ﬁ)‘fgt (AgilenyHP) /84918 Attenuator 25 Apr. 2018 25 Apr. 2019
51117 ;’:::’_%(’zaéégngllA'o' Coaxial Cable — 18GHz 13 Aug. 2018 | 13 Aug. 2019
. . . Cal. not Cal. not
27233 York /CNE V Comparison Noise Emitter required required
30654 Sunol Sciences / JB1 Combination Antenna, 30MHz — 2GHz 20 Apr. 2018 | 20 Apr. 2019
32544 ETS Lindgren / 3117 Double Ridged Horn Antenna 20 Sep. 2018 | 20 Sep. 2019
Cal. not Cal. not
34075 Schaffner / RSG 2000 Reference Spectrum Generator, 1-18GHz required required
34304 Micro-Tronics / BRM50702-02 Band Reject Filter 26 Jun. 2018 26 Jun. 2019
35608 Micro-Tronics / BRC50703-02 Notch Filter 17 Aug. 2018 | 17 Aug. 2019
35616 Micro-Tronics / HPM50112-02 Notch Filter 03 Jul. 2018 03 Jul. 2019
Cisco / TH0118 Mast Mount Preamplifier Array, 1- 02 Apr. 2018 02 Apr. 2019
39123 18GHz
42015 ETS Lindgren / 3117 Double Ridged Horn Antenna 03 Mar. 2018 | 03 Mar. 2019
47286 Huber + Suhner / Sucoflex 102E | 40GHz Cable K Connector 04 Sep. 2018 | 04 Sep. 2019
47300 Keysight (Agilent/HP) / N9038A | EMI Receiver 19 Apr. 2018 | 19 Apr. 2019
49563 Huber + Suhner / Sucoflex 106A | Coaxial Cable, 8m 13 Aug. 2018 | 13 Aug. 2019
54611 Megaphase / RA08-S1S1-12 SMA Cable 31 Jul. 2018 31 Jul. 2019
54624 Megaphase / RA08-S1S1-18 SMA Cable 31 Jul. 2018 31 Jul. 2019
54654 Micro-Tronics / BRC50703-02 Notch Filter 07 Aug. 2018 | 07 Aug. 2019
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55594 Megaphase / GC12-8181-16 SMA Cable 10 May 2018 | 10 May 2019
56066 Miteq / TTA1800-30-HG-S 18GHz SMA Pre-Amplifier 21 May 2018 21 May 2019
56159 :';f:;; Suhner / Sucoflex Sucoflex N Type blue7ft cable 18 Jan. 2018 18 Jan. 2019
RF Conducted test equipment 11/5/2018 — 11/8/2018
Keysight (Agilent/HP) / N9030A- .
53614 550 PXA Signal Analyzer, 3Hz to 50GHz 17 Jul. 2018 17 Jul. 2019
57477 Cisco Automated Radio Testing Station Verify Before | Verify
Use Before Use

06325 Lufft / 5063-33W Dial Hygrometer 27 Aug. 2018 | 27 Aug. 2019
56330 Pasternack / PE5019-1 Torque Wrench 28 Feh. 2018 28 Febh. 2019
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Appendix B: Abbreviation Key and Definitions

The following table defines abbreviations used within this test report.

CISCO

Abbreviation

Description

Abbreviation

Description

EMC Electro Magnetic Compatibility °F Degrees Fahrenheit
EMI Electro Magnetic Interference °C Degrees Celsius
EUT Equipment Under Test Temp Temperature
ITE Information Technology Equipment | S/N Serial Number
TAP Test Assessment Schedule Qty Quantity
ESD Electro Static Discharge emf Electromotive force
EFT Electric Fast Transient RMS Root mean square
EDCS Engineering Document Control Qp Quasi Peak
System
Config Configuration Av Average
CIs# Cisco Number (unique identification | Pk Peak
number for Cisco test equipment)
cal Calibration kHz Kilohertz (1x103)
EN European Norm MHz MegaHertz (1x10°)
IEC International Electro technical GHz Gigahertz (1x10°)
Commission
CISPR International Special Committee on | H Horizontal
Radio Interference
CDN Coupling/Decoupling Network \ Vertical
LISN Line Impedance Stabilization dB decibel
Network
PE Protective Earth V Volt
GND Ground kV Kilovolt (1x103)
L1 Line 1 uv Microvolt (1x10-6)
L2 Line2 A Amp
L3 Line 3 uA Micro Amp (1x10°6)
DC Direct Current mS Milli Second (1x103)
RAW Uncorrected measurement value, uS Micro Second (1x10)
as indicated by the measuring
device
RF Radio Frequency uS Micro Second (1x107)
SLCE Signal Line Conducted Emissions m Meter
Meas dist Measurement distance Spec dist Specification distance
N/A or NA Not Applicable SL Signal Line (or Telecom Line)
P Power Line L Live Line
N Neutral Line Return
S Supply AC Alternating Current
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Appendix C: Software Used to Perform Testing

EMIsoft Vasona: version 6.047
Automated Testing Software: RF_Automation.vi version 44
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Appendix D: Test Procedures

Measurements were made in accordance with
e KDB 558074 - DO1 DTS Meas. Guidance v04
e KDB 662911 - MIMO
e ANSI C63.4 2014 Unintentional Radiators
e ANSI C63.10 2013 Intentional Radiators

Test procedures are summarized below

FCC 2.4GHz Test Procedures EDCS # 1445042

FCC 2.4GHz RSE Test Procedures EDCS # 1480386
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Appendix E: Scope of Accreditation (A2LA certificate number 1178-01)

The scope of accreditation of Cisco Systems, Inc. can be found on the A2LA web page at:

http://www.a2la.org/scopepdf/1178-01.pdf
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Appendix F: Test Assessment Plan

Test Plan EDCS# 15438021
Power Tables EDCS# 11793772
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